
 
 

 
 
 

 
 

 
 

UNEP(DEC)/MED WG.264/Inf.8 
9 May 2005 

 
ENGLISH  

 
 

 
MEDITERRANEAN ACTION PLAN 
 

 
Meeting of the MED POL National Coordinators  
 
Barcelona, Spain, 24 - 27 May 2005 
 
 
 
 
 
 
 
 
 
 
 

GUIDELINES FOR SEWAGE SLUDGE TREATMENT,  
DISPOSAL AND USE  

 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

In cooperation with  
 

   
      WHO 

 
 

UNEP 
Athens, 2005  

 





 
 
 
 

Table of Contents 
   
 

Page No. 
 
 
1. EXECUTIVE SUMMARY 1 
 
2. QUANTITATIVE AND QUALITATIVE CHARACTERISTICS OF  
 SEWAGE SLUDGE 3 
 2.1  Definitions  3 
 2.2  Quantitative characteristics of sewage sludge 4 
 2.3  Composition of sewage sludge 5 
  2.3.1 Valuable or non-dangerous fraction 5 
[...]
 The oldest type of mesophilic digesters, frequently called standard rate or conventional, 
were unmixed. As a result, the contents of the tank are stratified and the four zones form a 
scum layer, a liquid supernatant, a layer of actively digesting solids and a layer of thickened 
digested sludge and inert solids. Because only a small part of the digester is active, large 
reactor volumes are required and typical solids retention times are high, ranging from 30 to 
60 days. Furthermore, because operating conditions are not controlled the digestion process 
can be unstable and inefficient. Therefore, most designers avoid the use of standard rate 
anaerobic digester for primary process of sludge stabilization and very few facilities remain in 
use in Europe and the US.  



UNEP(DEC)/MED WG.264/Inf.8  
page 73 

 
 

 

Table 6.2 
 

Effect of anaerobic lagooning on geometric mean counts of salmonella at five works 
 

 Types of sludge treatment Period of 
sampling 

Salmonella per 100 mL 
(and no of samples) 

Removal 
% 

   Input Output  
1. Mixed primary and activated sludge, 

mainly domestic. Retention up to 1 
year; sludge is mostly removed in 
late spring and summer. 

Over 12 
months 

770 
(87) 

23 
(87) 

97 

2. Primary sludge, mainly domestic, 
retention up to 6 months. 

April-
September 

140 
(17) 

12 
(14) 

91.2 

3. Domestic; 5 lagoons in series 
retention up to 1 year. 

- 827 
(4) 

26 
(4) 

96.9 

4. Domestic sludge, mesophilically 
digested 10-15 d, lagooned 6-8 
weeks. 

- 325 
(4) 

2.6 
(4) 

99.2 

5. Mixed domestic and industrial. 
Sludge circulated between two 
lagoons, retention up to 6 months. 

- 89 
(4) 

9.0 
(4) 

99 

 
 
 
 
 Nowadays, high rate digestion is almost exclusively employed as a method of 
anaerobic mesophilic digestion. High rate digestion is characterized by supplemental heating 
and mixing, uniform feeding rates and thickening of the raw sludge. These four features 
usually create a steady and uniform environment were biological processes can be 
optimized. As a result, the tank volume required for adequate digestion is reduced and the 
stability of the process improved. 
 
 Mixing is very important for the efficient operation of the digester because it promotes 
contact between raw sludge and active biomass, it dilutes any potential inhibitory substances 
through the entire volume of the tank, it eliminates any temperature and solids stratification 
and controls formation of a surface scum layer. Mixing systems for high rate digesters are 
typically designed to achieve a digester working volume of 85 to 95%. The available types of 
mixing systems include: mechanical mixers, pump circulation and compressed gas release. 
The heating system of an anaerobic digester is one of the most important parts of the 
treatment process as temperature influences significantly the rate of stabilization. Mesophilic 
digesters operate between 34°C and 38°C. From a design point of view, both establishing 
and maintaining the design operating temperature are critical as temperature variations 
greater than 1.0°C can result in process failure. This is because anaerobic organisms may 
easily be inhibited by small temperature changes. The most frequently used heating methods 
are external heat exchanger through which sludge is circulated, followed by internal 
exchanger through coils placed inside the tank, stream injection and direct flame heating. 
 
 To maintain constant conditions in a digester it is advisable to feed the digester at a 
constant rate. Although continuous feeding is seldom practised, design of the sludge feeding 
system should be such that it allows for sludge to be added to the digester on a frequent 
basis (e.g., every two hours). The feeding protocol can significantly influence the inactivation 
rate obtained during digestion. Feeding and mixing the digester for a short period before 
withdrawing sludge appeared to increase the concentration of the pathogen organism 
indicator by 10 to 50 times compared to withdrawing digested sludge before feeding. 
 



UNEP(DEC)/MED WG.264/Inf.8 
page 74 
 
 
 Sludge thickening reduces flow through the digester so that the design solids retention 
time can be achieved with smaller tank volumes. However, there is a point beyond which 
further thickening of feed sludge may have a negative impact on digestion efficiency 
because: 1) mixing is impaired at solids concentrations greater than 6%; and 2) increased 
concentration of inorganic and organic potentially inhibitory substances. 
 
 The key parameters for the design and sizing of anaerobic digesters are solids 
residence time (SRT) and volatile solids leading. Both these parameters directly influence the 
size of the anaerobic digester, which should be sufficient to ensure that SRT never falls 
below a certain critical value so that the desired level of sludge stabilization will be 
maintained. The required volatile solids loading rate and solids retention time in mesophilic 
digesters depend on many factors, such as type and digestibility of sludge, temperature pH, 
presence of potentially toxic substances, etc. As shown in Table 6.3, typical design values for 
volatile solids loading and SRT are in the range from 1.9 to 2.5 kgVS/m3-day and from 15 to 
30 days, respectively. 
 

Table 6.3 
 

Typical design criteria for sizing mesophilic anaerobic sludge digesters (EPA, 1979) 
 

Parameter Low-rate digestion High-rate digestion 
Volume criteria, 
 m3/1000 capita 

  

Primary sludge 56-84 36 
Primary sludge +  
Trickling filter humus 

 
112-140 

 
76-92 

Primary sludge + 
Activated sludge 

 
112-168 

 
76-112 

Solids loading rate, 
kg VSS/day/ m3 

 
0.64-1.6 

 
2.4-6.4 

Solids retention time, 
days 

30-60 10-20 

 
 
 
 Assuming that a mesophilic digester is designed and operated properly it should 
achieve two primary functions: sludge stabilization and pathogen reduction. Sludge 
stabilization is normally determined as the percent of volatile solids destruction. Biological 
sludge is usually more difficult to degrade compared to primary sludge that contains more 
readily degradable organic matter. As a result, higher volatile solids destruction efficiencies 
ranging from 50-60% are obtained with primary sludge VS 20-25% with secondary sludge. 
Volatile solids destruction of 40-60% are typical with mixtures of primary and biological 
sludge. The final product of volatile solids destruction is anaerobic digester gas that typically 
consists of methane (55-78%), carbon dioxide (25-45%), nitrogen (2-6%), hydrogen (10.1-
2%) and hydrogen sulfide. Approximately 750-1000 L of methane gas, with an average va lue 
of 5,500 Kcal/m3 are produced for every kg VS destroyed. 
 
 Well operated anaerobic digesters can achieve significant reduction in virus and 
bacteria levels but are less effective against parasitic cysts. Solids retention time, 
temperature and method of operation are apparently the most important factors effecting 
virus, bacteria and parasite removal. Pathogen occurrence in raw and anaerobically digested 
sludge is shown in Table 6.4 (EPA, 1979). Anaerobic digestion has been shown to reduce 
the concentration of detectable viruses by the order of one to four magnitudes. Similarly, 
bacterial counts during mesophilic anaerobic digestion are removed by two to three logs. 



UNEP(DEC)/MED WG.264/Inf.8  
page 75 

 
 

 

According to literature (EPA, 1979), the upper range of faecal coliforms and Salmonella in 
anaerobic digested sludge are 6 x 106/100 mL and 62/100 mL, respectively. 
 
 There is a wide variation in the parasite content of digested sludge depending on the 
type of parasite. Protozoa cysts are inactivated during anaerobic digestion. Stadterman et al 
(1995) reported 99.9% elimination of Cryptosporidium cysts by anaerobic thermophilic 
digestion after 24 hrs. They also reported complete inactivation of cryptosporidium, obtained 
in mesophilic anaerobic digesters operating at a 15d SRT. On the other hand, as illustrated 
in Table 6.4 only limited reduction of Ascaris and Helminths ova can occur during mesophilic 
anaerobic digestion.  
 

Table 6.4 
 

Pathogen occurrence in liquid wastewater sludge 
 

  Concentration, number/100 mL 
Pathogen Name of species Unstabilized raw 

sludge a 
Digested sludgea,b 

Virus Various 2.5 x 103 - 7 x 104 100 - 103 
Bacteria Clostridia sp. 6 x 106 2 x 107 
Bacteria Faecal coliform 109 3 x 104- 6 x 106 
Bacteria Salmonella spp. 8 x 103 BDLc - 62 
Bacteria Streptococcus 

faecalis 
3 x 107 4 x 104 - 2 x 106 

Bacteria Total coliforms 5 x 109 6 x 104 - 7 x 107 
Bacteria Mycobacterium 

tuberculosis 
107 106 

Parasites Ascaris 
lumbricoides 

200 - 1,000 0 - 1,000 

Parasites Helminth eggs 200 - 700 30 - 70 
 a Type of sludge usually unspecified. 
 b Anaerobic digestion; temperature and detention times varied. 
 c BDL is below detection limits, < 3/100 mL. 
 
 
6.3.2 Aerobic digestion 
 
 Aerobic digestion of municipal wastewater sludge is based on the principle that cells 
under aerobic conditions and with inadequate external food sources will oxidize their own 
protoplasm to obtain energy for cell maintenance. Aerobic digestion products are mainly 
carbon dioxide, water, non-degradable organic matter and oxidized forms of nitrogen. Some 
advantages of the aerobic digestion are: 1) volatile solids reduction almost as high as the 
one obtained anaerobically; 2) lower BOD concentrations in supernatant; 3) low capital cost; 
4) simple and safe operation; and 5) production of a relatively inoffensive and biologica lly 
stable end product. The major disadvantages of aerobic digestion include: 1) high operating 
costs associated with maintaining aerobic conditions in the digester; 2) poor dewatering of 
aerobically digested sludge; 3) reduced efficiency at low temperatures; and 4) loss of a 
potential energy source (methane gas). 
 
 Aerobic digesters receive waste activated sludge, or mixtures of waste activated sludge 
or trickling filter sludge and primary sludge. Generally, as the percentage of biological sludge 
increases, the tank volume and aeration requirements decrease. In temperate climates, 
retention of 15-30 days and in cold climates up to 50 days may be necessary to provide a 
volatile solids reduction as much as 35 to 50%. Typical design criteria for aerobic digesters 



UNEP(DEC)/MED WG.264/Inf.8 
page 76 
 
 
are presented in Table 6.5. Due to high operating costs aerobic digestion is mostly used in 
wastewater treatment plants with a capacity of less than 18,900 m3/day or 100,000 p.e. 
 
 

Table 6.5 
 

Design criteria for aerobic digesters (Metcal & Eddy, 2002) 
 

Parameter Value 
Hydraulic retention time, at about 20°C, da  

Waste activated sludge only 10-15 
Activated sludge from plant without primary settling 12-18 
Primary plus waste activated or trickling-filter sludgeb 15-20 

Solids loading, kg volatile solids/m3.d 1.6 - 4.8  
Oxygen requirements, Kg O 2/Kg solids destroyed  

Cell tissue ~2.3 
BOD5 in primary sludge 1.6 -1.9 

Energy requirements for mixing  
Mechanical aerators, kW/103 m3 20 – 40 
Diffused air mixing, mt3/103 m3.min 20-40 

Dissolved oxygen residual in liquid, mg/L 1-2 
Reduction in volatile suspended solids, % 40-50 

 a Detention times should be increased for operating temperatures below 20°C. 
 b Similar detention times are used for primary sludge alone. 
 c Ammonia produced during carbonaceous oxidation oxidized to nitrate.  

 
 
 The principal of aerobic digestion has been used successfully in extended aeration 
activated sludge systems. In many of these systems the sludge age is maintained higher 
than 15 days so that bacterial mass is in endogenous r espiration stage and aerobic digestion 
occurs within the liquid process stream. In many cases where primary treatment is omitted, 
sludge stabilization can occur within the aeration basin and, therefore, there is no need for 
separate sludge stabilization facilities. Aerobic stabilization as part of secondary sewage 
treatment is practised in many European countries like The Netherlands, Denmark, Greece 
and others. 
 
 Aerobic digestion of sludge at ambient temperatures can achieve some degree of 
pathogen inactivation, which is usually lower compared to pathogen inactivation obtained in 
anaerobic thermophilic digesters. According to Farrell and Stern (1975) average faecal 
coliforms and Salmonella concentrations in aerobically digested sludge were 7 x 107/100 mL 
and 1.5 x 104/100 mL, respectively. These values are higher than the maximum 
concentrations reported for anaerobically digested sludge. Additionally, as reported by Pike 
(1983) it is unlikely that the decay of parasite ova will be accelerated during aerobic 
digestion. 
 
 A more promising process in terms of bacterial inactivation, is the thermophilic 
(autothermic) aerobic digestion in which the heat produced from oxidation of sludge organic 
matter is conserved to a sufficient degree to produce a large increase in operating 
temperature. This process is discussed under the section relating to sanitization of sludge.  
 
6.4 Treatment for sludge disinfection 
 
 The aim of sludge disinfection is to minimize the chance of pathogenic micro -organism 
transmission and thus minimize public health risk through sludge disposal and reuse 
methods. An additional concern is to minimize the exposure of domestic animals to 



UNEP(DEC)/MED WG.264/Inf.8  
page 77 

 
 

 

pathogenic micro-organisms from grazing on pastureland receiving sludge. The commonly 
employed stabilization methods, described in previous paragraphs, achieve a certain degree 
of pathogen inactivation. These sludge treatment methods are partial barriers to the 
transmission of pathogens but in some cases, depending on the type of sludge reuse 
method, additional barriers may be justified in order to completely eliminate public health 
risks. The methods employed to achieve pathogen destruction beyond that achieved by the 
typical stabilization methods are the following: anaerobic thermophilic digestion, aerobic 
thermophilic digestion, composting, quicklime treatment at high pH and temperature, thermal 
drying, pasteurization and high energy irradiation. 
 
 An important aspect arising from the need to evaluate process efficiency and from 
formulating regulations for sludge disposal and reuse is to determine the monitoring 
requirements and type of indicator organizing that should be used. What pathogens are 
relevant will differ from one situation to another and consequently monitoring requirements 
may be case specific. However, it is generally accepted that Salmonella  and infective 
parasite eggs are of primary importance in evaluating a sludge management scheme. 
Absence of these organisms is a very safe indicator of a tolerable risk (Strauch, 1987 and 
Havelaar, 1983). 
 
6.4.1 Anaerobic thermophilic digestion 
 
 Thermophilic digestion occurs at temperatures between 50-57°C, conditions that 
enhance the growth of thermophilic bacteria. Operating in the thermophilic range accelerates 
the digestion process, thereby potentially reducing the solids retention time and consequently 
the digester volume requirements. Advantages claimed for thermophilic digestion include 
increased sludge processing capability, improved sludge dewatering, increased pathogen 
removal and increased scum digestion. However, because of higher energy requirements for 
heating, lower process stability, odours, and poorer quality of supernatant, thermophilic 
digestion is used infrequently. 
 
 Thermophilic digestion of sludge achieves, at the same solids retention time, 
approximately two to four logs greater removal of viruses and bacteria compared to 
mesophilic digestion. Based on field scale and bench scale anaerobic digestion experiments 
in the mesophilic and thermophilic range Watanabe et al., (1997) concluded that mesophilic 
anaerobic digestion could not achieve a pathogen reduction level to attain the EPA Class A 